



# CERTIFICADO DE CALIDAD

SIDERTUL, S.A. DE C.V.  
CALLE 3 S/N, COL. INDEPENDENCIA  
TULTITLAN, EDO., DE MEXICO, C.P. 54900

CLIENTE <b>ACEROMEX SA DE CV</b>			MATERIAL <b>106000214</b>	CALIBRE /DIÁMETRO <b>3/4X1/8</b>	PRODUCTO <b>ANGULO LI 3/4x1/8 A36/A529 6.1m</b> <b>Angulo</b>	No. CERTIFICADO <b>0J00034653</b>
FACTURA <b>93202953/20</b>	PESO (Kg) <b>10,292</b>	N° PEDIDO DEL CLIENTE <b>4500117535TULTITLAN</b>	PEDIDO DEL CLIENTE <b>1775217/000020</b>	GRADO <b>A529 GR 50</b>	ESPECIFICACIÓN <b>ASTM A6/6M; A36/36M; A529/529M</b>	LOTE <b>1022459502</b>

COMPOSICION QUIMICA (%)			
C	Mn	P	S
0.1700	0.74	0.008	0.043

PROPIEDADES MECÁNICAS		
Fluencia	Tension	Elongación
MPa	MPa	%
364	504	26.50

OBSERVACIONES

RESPONSABLE DE CALIDAD  
TULTITLAN. 07.02.2015  
  
SALVADOR ISAAC MEDINA RABADAN